



Product List

Prepared by HL Pharma

November 2018



Top Lines
Gutron (midodrine) 5mg Tab (50) CZ
AciVision (aciclovir) 3% (30mg/g) Eye Oint 4.5g DE
Amiloride 5mg Tab (28) Accord UK
Minims (dexamethasone) UDV 0.1% Eye Drops 0.5ml (20) UK
Satipharm (CBD) 50mg Cap (30) DE
Virgan (ganciclovir) 0.15% w/w Eye Gel 5g UK
Hemabate (carboprost) Inj 250mcg/ml 1ml (10) UK*
Sodium Chloride 5% Ophth Oint 3.5g (Akorn) US
Sodium Chloride 5% Eye Drops 15ml (Akorn) US
Triesence (triamcinolone) 40mg/ml Inj Susp (1ml) CA

For any items not listed please contact HL Pharma

Product Name

Product Code

3,4 Diaminopyridine 20mg Tab (100) UK	Diamino10Tab
Abcixirel (abciximab) 2mg/ml 5ml Vial (1) IN*	Abcix*
Absolute Alcohol BP 2ml Inj (10) M'dale UK	Alcoh2Inj
Absolute Alcohol BP 5ml Inj (10) M'dale UK	Alcoh5Inj
AciVision (aciclovir) 3% (30mg/g) Eye Oint 4.5g DE	AcicEyeDE
Acuvail (ketorolac) 0.45% Eye Drops 0.4ml (60) CA	AcuvEyeCA
Adalat (nifedipine) 10mg Cap (90) UK	Nifed10UK
Adalat (nifedipine) 10mg Tab (60) NZ	Nifed10NZ
Adrenaline (epinephrine) 1:10,000 PFS 10ml Mart/Aurum UK	AdrenPFS
Adrenaline 1:10,000 10ml Amp (10) UK	Adren1:10UK
Adrenaline 1mg/10ml (1:10,000) Inj PFS (10ml x 10) Aguattant UK	Adren1Inj
Adrenaline 1mg/10ml (1:10,000) Inj PFS (10ml) Aguattant UK	Adren1mgPFS
Akten (lidocaine hydrochloride) 3.5% Ophthalmic Gel 1ml Akorn US	LignEyeUS
Albothyl Conc Soln 36% 25ml HK	Albothliq
Alimemazine (Zentiva) Forte Syrup 30mg/5ml x 100ml UK	Alim30Syr
Alinia (nitazoxanide) 500mg Film Coated Tab (30) US	Nitaz500Tab
Almarytm (flecainide) 150mg/15ml Vial (5) IT	Flec150Vial
Amantadine Hydrochloride 10mg/ml Syrup 500ml CA	AmantSyCA
Ambisome (amphotericin B liposomal) Pwd for Inj (10) Gilead IN	Ambi50Vial
Ambramicina (tetracycline) 250mg Cap (16) IT	Ambram250
Amiloride 5mg Tab (28) Accord UK	Amil5TabUK



Aminocaproic Acid 250mg/ml Inj (1) Samarth IN	Amino250Inj
Aminocaproic Acid 250mg/ml Inj (25) HH US	Amin250Inj
Ampho Moronal (amphotericin) 100mg/ml Oral Susp 50ml DE	AmphoSuspDE
Ampicillin 500mg Cap (28) UK	Ampic500Cap
Anafranil (clomipramine) 25mg/2ml (5) IT	Clomip25
Antabuse (disulfiram) 200mg Efferv. Tab (100) NZ	Disulf200NZ
Antirex (edrophonium) 10mg/ml Inj (10) JP	Edrop10InjJP
Apomorphine 20mg/2ml (5) Veterinary	Apom20VialVet
Apomorphine 6.5mg Tab (20) Jurox Veterinary	ApompTabVet
Apresoline (hydralazine) 20mg Pwd for Inj Amp	Apres20Amp
Aprokam (cefuroxime) Inj 50mg (10) UK	Aprokam
Aquasol A (Vitamin A Palmitate) 50,000iu Vial 2ml (1) US	VitA
Arachitol (ergocalciferol/Vit D3) 600,000iU Inj Amp 1ml (6) IN	VitD6InjIN
Aravon (edavarone) 1.5mg/ml 20ml Vial Sun Pharma IN	Edav30InjSun
Argatra (argatroban) multidose Vial 100mg/ml DE	Argatro100DE
Arixtra (fondaparinux sodium) 10mg/0.8ml soln for inj PFS (10) UK	Arixtra10
Arixtra (fondaparinux sodium) 7.5 mg/0.6 ml soln for inj PFS (10) UK	Arixtra7.5
Arixtra (fondaparinux sodium) soln for inj 5 mg/ 0.4ml PFS (10) UK	Arixtra5
Arixtra (fondaparinux) 2.5 mg/0.5 ml soln for Inj PFS (10) UK	Arixtra2.5
Artesun (artesunate) 60mg Pwd for Inj Vial (5) ML	ArtesInjML
Ascorbic Acid 500mg/ml Vial 50ml Myl CA	Ascorb50MY
Aspegic (aspirin) 1g Amp + Solv (6) FR	Aspirin1Amp
Aspirin 300mg EC Tab (100) UK	Asp300UK
Aspirin 300mg Supp (12) (Perr) US*	AspiSupp300*
Aspirin 600mg Supp (12) Perr US	AspiSupp600
Aspirin IV 500mg (20) Bayer DE	Asp500IV20
Aspirin IV 500mg x (5) Vial Bayer Vital DE	Asp500IVDE
Asunate (artesunate) 50mg Tab (80) IN	Artes50TabIN
Atenolol SF Oral Solution 5mg/ml 300ml UK	AtenSolnUK
Ativan (lorazepam) 4mg/ml Amps 1ml (10) UK	Ativan4
Atracurium 100mg/10ml Vial (10) US*	Atrac100VLUS*
Atracurium 10mg/ml Soln for Inj 5ml (10) UK	Atrac50
Atropine 0.01% Eye Drops 5ml TW	AtropEyeTW
Atropine Sulphate BP 1%w/v Eye Drops 10ml (10) UK	Atropi1
Augmentin (amoxicillin 1000mg + clavulanic acid 200mg) Vial (10) UK	Augment1.2
Aureomycine (chlortetracycline HCl) 1% Eye Oint 5g BE	AureomEye
Aviticol (cholecalciferol) 20,000IU Cap (30)	CholecalAtiv
Avloclor (chloroquine) 250mg Tab (20) UK	AvloclorTab
Avomine (promethazine theoclate) 25mg Tab (10) DE	AvomTabDE
Avomine (promethazine theoclate) 25mg Tab (10) UK	Avom25TabUK
Avomine (promethazine theoclate) 25mg Tab (28)	AvomTabSE
Avomine (promethazine theoclate) 25mg Tab (28) DE	AnomTab28DE
Avomine (promethazine theoclate) 25mg Tab (28) UK	AvomTabUK
Avycaz (ceftazidime/avibactam 2g/0.5g) Vial (10) US	Avycaz



Azathioprine Oral Susp 50mg/5ml 150ml (RMT)	AzathSuspRMT
Azithral (azithromycin) 1% Eye Ointment 5g IN	AzithEyeOintIN
Azyter (azithromycin) 15mg/ml Eye Drops Single Use (6) UK	Azyter15
Bacteriostatic Sodium Chloride 0.9% Inj 30ml (10) CA	SodChlorHosp30
Bacteriostatic Sodium Chloride 0.9% Pres 10ml (25) Hosp CA	SodChlHosp
Bacteriostatic Water 30ml (25) Hosp CA	BactStat
Bactrim (trimethoprim 80mg/sulfamethoxazole) 5m 400mg) Inj for IV Infusion IT	BactrimIV
Bactroban (mupirocin) 2% Cream 15g UK	BactCrmUK
Bactroban (mupirocin) 2% Nasal Oint 3g UK	BactrobNUK
Bactroban (mupirocin) 2% Oint15g UK	BactrOintUK
Bactroban (mupirocin) 3% Nasal Oint 3g DE	BactroNasDE
Bactroban (mupirocin) Oint 15g SP	Bactban15OintSp
BAL Dimercaprol 100mg/2ml Amp (2) IN	Dimer100IN
BAL Dimercaprol 100mg/2ml Amps (10) UK	DimercapUK
Benfotiamine 250mg Cap Veg (120) (LE) US	Benfot250
Benztrop (benztropine) 2mg Tab (60) NZ	Benz2TabNZ
Betagan (levobunolol) 0.5% Eye Drops 5ml UK	Betag5Eye
Betagan (levobunolol) 0.5% Eye Drops 5ml NZ	BetagEye
Betamaz (sulbactam) 1g Vial SP	Betamaz1g
Betamethasone 4mg/ml Amp 1ml (5) UK	Betam4Inj
Bimatoprost 10g API (Ningbo)	Bimatop10gNin
Biotin (vitamin H) 5mg/1ml Amp (10) SP	Biot5Amp
Brevibloc (esmolol) 10mg/ml 250ml DE	Brevib250DE
Buccastem M (prochlorperazine) Buccal Tab 3mg 8 UK	BuccMUK
Bumetanide 0.25mg/ml Vial 4ml (10) WWard US	BumetVialWW
Bumetanide 1mg Tab (28) UK	Bumet1
Busilvex (busulfan) 6mg/ml Inj (8) DE*	Busul6DE*
Buspirone 10mg Tab (30) Actavis UK	Busp10
Busulfan 6mg/ml conc for soln for inf 10ml (1) UK*	Busul60Vial*
Cacicol Corneal Dystrophy Soln I (poly carboxymethylglucose sulfate) PF Eye Drops 0.33ml (5)	Cacicol
Cafergot (ergotamine 1mg + caffeine 100mg) Tab (100) NZ	Cafer1NZ
Cafergot (ergotamine 1mg + caffeine 100mg) Tab (20) IT	CaferTab
Cafergot 2mg + 100mg Supp (5) IE	CafergSupIE
Cafergot 2mg+100mg Supp (5) Canexi IE	CAF1010
Calcort (deflazacort) 6mg Tab (60) UK	Deflaz6
Calsource (calcium carbonate) 1000 Eff Tab (10) NZ	Cal1000Ta
Canesflor Probiotic Vaginal Cap (10) UK	Canesflor
CannEpil (Cannabidiol 100mg/ml, Tetrahydrocannabinol 5mg/ml) 50ml	MGCND00EP1
Cantharone (cantharidin) 7.5ml	Cantharone
Cantharone Plus (cantharidin 1%,podophyllin 2%,salicylic acid 30%) Topical Soln (7.5ml) CA	CanthPlus
Capastat (capreomycin) 1g Vial UK	CapreoVialUK
Captimer (tiopronin) 100mg Tab (50) DE	Captim100DE
Captimer (tiopronin) 250mg coated Tab (100) DE	Captim250DE
Carbimazole 20mg Tab (100) UK	Carbim20



Cardioxane (dexrazoxane) 500mg inj (1) IT	Dexra500
Cardioxane (dexrazoxane) 500mg Vial Clin DE	Dexraz500DE
Carnitor (L-Carnitine) IV 1g 5ml (5) UK	Carnitor1gIV
Cayston (aztreonam) 75mg Neb Soln (84) UK	CaystonNebUK
Cayston (aztreonam) 75mg Pwd for Neb Soln (84) UK	CaystonPwdUK
Cefpodoxime Proxetil 50mg/5ml granules for Oral Susp 50ml US	Cefpod50Susp
Cefradine 250mg Cap (20) UK	Cef250UK
Cefradine 500mg Cap (20) UK	Cef500UK
Celevac (methylcellulose) 500mg Tab (112) UK	Methyl500TabUK
Cerelle 75mcg Tab (28 x3) UK	Cerelle
Cetylev (acetylcysteine) 2.5g Tab (10x2) US	Acetyl2.5Tab
Cetylev (acetylcysteine) 500mg Tab (10x2) US	Acetyl500Tab
Cholestagel (colesevelam) 625mg Tab (180) UK	Colesev625
Ciloxan (ciprofloxacin) 3mg/g Eye Oint 3.5g UK	CiprofOint
Cimetidine 200mg Tab (60) UK	Cimet200UK
Cimetidine 400mg Tab (60) UK	Cimet400UK
Cimzia (certolizumab pegol rbe) 200mg/ml Soln for Inj PFS (2)	Cimza
Clobaderm (clobetasone proprionate) 0.05% Oint 30g AM UK	ClobetPropOint
Clomid (clomifene) 50mg Tab (30) UK	Clomid50
Clorpactin WCS90 Antiseptic Pwd 5 x 2g Vial (10)	Clorpactin
Co-amoxiclav (amoxicillin 1000mg /clavulanic acid 200mg Vial (10) UK	AmoxClavWK1.2
Co-Proxamol 32.5mg/325mg Tab (100) UK	Co-prox
Cogentin (benztropine) 2mg Tab (100) US	Bentzt2TabUS
Colifoam (10% w/w hydrocortisone acetate) Rectal Foam Aerosol IT	ColifIT
Conceplan M Tab (21x 6)	Concepl6
Constella (linaclotide) 290mcg Cap (28) UK	Const290CapUK
Constella (linaclotide) 290mcg Cap (28) UK	Linacl290
Coracten (nifedipine) 20mg SR Cap (60) UK	Nifed20SRCapUK
Cosopt PF 20mg/5mg/ml 0.2ml Eye Drops (60) CA	Cosopt
Cremagel (diltiazem) 2% Topical Gel 30g IN	Dilt2GelIN
Cresemba (isavuconazole) 100mg Cap (14) UK	Isavuc100UK
Cresemba (isavuconazole) 200mg Vial (1) UK*	Isavuc200UK*
Cromolyn Sodium Oral Soln Conc 100mg/5ml (96) US	SodCromoSolnUS
Cyanokit 5g Pwd Inf Vial (1) (Sobi) UK	CyanokitSobi
Cyanokit 5g Pwd Infusion Vial (1) DE	CyanokitDE
Cyclomune (ciclosporin) 0.05% Eye Drops 3ml IN	CycloEye
Cyclomydril Eye Drops 5ml US	Cyclomy
Cycloserine 250mg Cap (100) UK	Cyclo250CapUK
Cycloserine 250mg Pulvules (100) UK	Cycloser
Cystadrops (mercaptopamine) 3.8mg/ml Eye Soln 5ml UK*	CystaEye*
Dacarbazine 200mg Vial (1) IN	Dacarb200Vial
Dacarex (dacarbazine) 200mg Vial IN	Dacar200Inj
Dalvance (dalbavancin) 500mg Vial (1) US	Dalb500Vial
Dantrium (dantrolene) 20mg Inj Vial (6) Par CA	Dant20CA



Dantrium (dantrolene) 25mg Cap (100) UK	Dant25
Darzalex (daratumumab) 100mg/5ml Vial US	Daratum100
Daunoxome (daunorubicin) Liposomal 2mg/ml 50mg Vial UK	Daunoxome50
DBL Glyceryl Trinitrate 50mg/10ml conc Amps (5) NZ	Glyceryl50AmpNZ
Deca Durabolin (nandrolone) 50mg Amp (1) UK	Nadro50Amp
Decadron (dexamethasone) 4mg/ml Amps (3) IT	Dexam4
Decadron (dexamethasone) 8mg/2ml Amps (3) IT	Dexam8
Demeclocycline 150mg Cap (28) UK	Demec150
Demeclocycline 150mg Tab (100) AN US	Demec150
Demeclocycline 150mg Tab (100) Epic US	Demec150TabUS
Demeclocycline 300mg Tab (48) AN US	Demec300
Demeclocycline 300mg Tab (48) Epic US	Demec300Tab
Dengvaxia MD Pwd for Susp for Inj 5-dose 4 ml (Vial) + 2.5 ml (Vial) Solv (5)	DengMD
Dengvaxia Pwd + Solv 0.5ml PFS (1) SG*	DengPFS*
Dermovate (clobetasol prop) 0.0525% Cream 100g UK	DermCr100
Dermovate (clobetasol prop) 0.0525% Cream 30g UK	DermCr30
Dermovate (clobetasol prop) 0.05375% Oint 100g UK	DermOin100
Dermovate (clobetasol prop) 0.05375% Oint 30g UK	DermOin30
Desuric (benzbromarone) 100mg Tab (30) NL	BenzbrTab
Dexafree (dexamethasone) Eye Drops 1mg/ml 0.4ml (30)	DexafUK
Dexamethasone 0.1% UDV 0.4ml Eye Drops (20) US	Dropadex
Dexamethasone Oral Soln 10mg/5ml SF 150ml UK	DexamOral10
Dexsol (dexamethasone) Oral Soln 2mg/5ml SF 150ml UK	DexamOral2
DHEA (dehydroepiandrosterone) 25mg Cap 100 count (144) Vitalab US	DHEA25USV
DHEA (dehydroepiandrosterone) 25mg Cap 50 count (144) Vitalab US	DHEA25US
DHEA (dehydroepiandrosterone) 50mg Cap (50) (Vitalab)	DHEA50V
Diacomit (stiripentol) 500mg Cap (60) CA	Diacom500Cap
DIBRO-BE mono (potassium bromide) 850mg Tab (60) DE	PotBromDE
Dicloftil (diclofenac) 0.1% unit dose 0.5ml (30) IT	DiclofEyeUDV
Diethylstilboestrol 1mg Tab (28) Teva UK	DiethStilTab
Dificid (Fidaxomicin) 200mg FC Tab (20) CA	DificidCA
Diflunisal 250mg Tab (100) AP CA	Diflun250CA
Diflunisal 500mg Tab (100) AP CA	Diflun500CA
Diflunisal 500mg Tab (60) RP	Diflun500
Digifab 40mg Vial (1) IN*	Digif40*
Dihydroergotamine Amps 1mg/ml 1ml (5) STM CA *EX 01/19*	DihydroErg
Dilantin 30 (Phenytoin) 30mg/5ml Oral Suspension 500ml CA	DilanSuspCA
DIM-PRO 100 (diindolylmethane) Cap (120) US	Diindolyl
Diphepanil Methylsulfate API 1kg	Diphem2kg
Domeridone 10mg Tab (25) APO	Domper10
Doribax (doripenem) 500mg/20ml (10) SP	Dorip500Vial
Dovonex (calcipotriol) 50mcg Oint 60g UK	CalcipOint60
Dovonex (calcipotriol) 50mcg Oint 30g UK	CalcipOint30
Doxcef (cefepodoxime) 50mg/5ml Oral Susp 30ml IN	CephpoSusIN



Doxorubicin 50mg/25ml Vial (1) PF*	Doxor50PF*
Droxia Hydroxyurea 200mg Cap (60) US	Hydrox250
Droxia Hydroxyurea 400mg Cap (60) US	Hydrox400
Ductaclose (indomethacin) 1mg Vial (1) IN	Indometh1
Duphaston (dyhydrogesterone) 10mg Tab (42) FR	DydrogestFR
Durezol (difluprednate) Ophth Emulsion 0.05% 5ml CA	Durezeze
Dutasteride 1kg API Ningbo	Dutast1kgNin
Edastar (edavarone) 1.5mg/ml 20ml Vial IN	Edav30InjLupin
Edecrin Sodium 50mg Vial VAL CA	Edec50
Edronax (reboxetine) 4mg Tab (60) UK	Rebox4TabUK
Effortil (etilefrine HCl) 10mg/ml Amps (6) IT	EffortIV
Egaten (triclabendazole) 250mg Tab (4) FR	tricl250TabDE
Eldisine (vindesine sulfate) 5mg Pwd for Inj Vial	Eldisine5
Emend 150mg 10ml Vial (1) CA	Emend150
Emsam (selegeline) 24hr Transdermal Patch (30) US	Seleg3
Emsam (selegeline) 24hr Transdermal Patch 12mg (30) US	Seleg12
Emsam (selegeline) 24hr Transdermal Patch 9mg (30) US	Seleg9
Engerix B 20mcg/ml Vial SG*	Enger20Vial*
Engerix B PFS Adult 20mcg/ml UK*	HepB20*
Engerix B PFS Paediatric 10mcg/0.5ml UK*	HepB10Paed*
Entrak (tacrolimus) 0.03% Eye Oint 5g IN	TacroEyeIN
Epanutin (phenytoin) 30mg/5ml Oral Susp 500ml UK	Pheny30SuspUK
Ephedrine HCl 15mg Tab (28) UK	Ephed15Tab
Ephedrine HCl 30mg Tab (28) UK	Ephed30Tab
Epinephrine 1mg/ml Inj 1ml PF (10) US	Epineph1Inj
EpiPen (adrenaline) Auto-Injector 0.3mg Adult UK	EpiPenAdultUK
Erwinase (asparaginase) 10,000u Vial (5) UK*	Erwin10Vial*
Esmocard (esmolol) 2500mg Pwd for Soln Inf (1) DE	Esmol2500
Esmolol 10mg/ml Soln for Inj 10ml (5) UK	Esmolol10
Esmolol Hydrochloride 2500mg Pwd for Conc for Soln for Inf (1) Orph UK	Esmolol2500
Ethambutol 100mg Tab (56) Genus UK	Ethamb100Tab
Ethinylestradiol (etinilestrad ibsa) 10mcg Tab (25) IT	Ethin10Ibsa
Ethinylestradiol 10mcg Tab (21) UK	Ethin10UK
Ethinylestradiol 1mg Tab (21) UK	Ethin1UK
Ethinylestradiol 50mcg Tab (21) UK	Ethin50UK
Ethomid (ethionamide) 250mg Tab (100) MA	Ethomid
Eudemine (diazoxide) 50mg Tab (100) UK	Eudemine
Euro K (potassium chloride) 600mg Tab (100) CA	PotChlTabCA
Evoltra (clofarabine) 1mg/ml 20ml Vial IS	EvoltraIS
Eysano (timolol) 2.5mg/ml PF Eye Drops 5ml UK	TimolEyePFUK
Eysano (timolol) 5mg/ml PF Eye Drops 5ml UK	Timol5PFUK
Falcigo (artesunate) 60mg Injection Vial (1) IN	Artes60IN
Farobact (faropenem) 200mg Tab (100) Cipla IN	Farob200TabIN
Faropenem 200mg Tab (9) Sun IN	Farop200TabIN



Feraheme (ferumoxytol) 510mg Vial 17ml (30mg/ml) US	Fereh
Feraheme (ferumoxytol) 510mg Vial 17ml US	Feraheme
Flagyl S (metronidazole) 200mg/5ml Susp 100ml	FlagylS
Flecainide 25mg/5ml Oral Suspension 300ml Rosemont UK	Flec25Susp
Flectadol (aspirin) 500mg Amp + solvent 2.5ml (6) DE*	Aspi500AmpFR*
Fluanxol (flupentixol) 0.5mg Tab (60) UK	FlupenTabUK
Fluanxol (flupentixol) 1mg Tab (60) UK	Flupen1TabUK
Flucytosine 250mg Cap (100) RP US	Flucyt250
Flucytosine 500mg Cap (100) RP US	Flucyt500
Flumazenil 0.1mg/ml 5ml Amp (5) UK	FlumazAmpUK
Flutamide 250mg Tab (84) Aliud DE	Flutam250GE
Fomicyt (fosfomycin) 40mg/ml Pwd Inf 2g (10)	Fomicyt2
Fomicyt (fosfomycin) Pwd for Soln for Inf 4g (10) UK	Fomicyt
Fosfomycin DiSodium 4g Vial (1) SP	FosfomIV4
Frusamide 20mg/2ml Inj (5)	Frus20
Fucidin (fusidic acid) 250mg Susp 50ml UK	FucidinS
Fucidin (sodium fusidate) 20mg/g Oint 15g UK	FucidOintUK
Fungizone (amphotericin B) 50mg for Inf	Fungiz50
Fungizone (amphotericin deoxycholate) 50mg Vial (1) IN	Fung50Vial
Ganirelix (orgalutran) 0.25mg/0.5ml PFS	Ganir250
Gasprid (cisapride) 10mg Tab EU	Cisap10
Gastrodenol (bismuth subcitrate) 120mg Tab (50) SP	Gastroden
Genkinase (urokinase) 10,000iu Vial IT	Urok10
Gentamicin 0.1% Cream 30g (Mylan) IT	GentamCr1
Gentamicin 10mg/1ml Inj (5) Hosp NZ	Gent10Inj
Gentamicin 80mg/2ml Inj (10) Hosp NZ	Gent80Inj
Glanatec (ripasudil) 0.4% Eye Drops 5ml (5) JP	Glanatec
Glyceryl Trinitrate 300mcg Tab (100) (MA) UK	GlyceryTab3
Glyceryl trinitrate 50mg/10ml Conc Inj Amp (5) NZ	Glyc50Inj
Glycopyrrolate 1mg Tab (100) Auro US	Glycop1
Glycopyrrolate 2mg Tab (100) LeadPh US	Glycop2
Gonadorelin 100mcg Pwd for Soln for Inj HRF 100mcg (1) UK	Gonad100
Gutron (midodrine) 5mg Tab (50) CZ	Gutron5CZ
Haldol (haloperidol deconate) 100mg/ml Amp (5)	Haldol100
Hansepran (clofazamine 100mg Cap (100) IN	Clofaz100IN
Hemabate (carboprost) Inj 250mcg/ml 1ml (10) UK*	Hemabate*
Heparin Sodium 5000iu/0.2ml (5) NZ	Hepar5NZ
Heparin Sodium 5000iu/1ml (5) NZ	Hepar5InjNZ
Humatin (paromomycin) 250mg Cap (16) IT	Humatin
Hyalofemme Vaginal Gel 30g UK	Hyalofem30
Hydroxyprogesterone Caproate 1.25g/5ml (250mg/ml) Inj US	Hydprog
Ilex Skin Protectant 57g UK	Ilex
Ilomedine (iloprost trometamol) 50mcg/0.5ml Amps (5) NL	Ilom50Amp
Iloprost (Ilomediate) 50mcg/0.5ml Vials (5) NZ	Ilop50Vial



Ilube (acetylcysteine) Eye Drops 5% 10ml UK	Ilube
Imipramine 10mg Tab (28) UK	Imip10Tab
Imipramine 25mg Tab (28) UK	Imip25Tab
Impavido (miltefosine) 10mg Cap (56) DE	Impavido10mgDE
Impavido (miltefosine) 50mg Cap (28) DE	Impav50DE
Impavido (miltefosine) 50mg Cap (56) DE	Impavido50mgDE
Imunovir (inosine pranobex) 500mg Tab (100)	isoprin500UK
Indacin (indomethacin) 1mg Vial (1) JP	Indomet1
Indigocarmin Amino 20mg/5ml Amps (10)	Indigo20mg10
Infacol (simethicone) 40mg/ml 50ml UK	Infac40UK
Infacyanine (indocyanine green) 25mg Vial (1) FR	IndocyInf25
Inovelon (rufinamide) 200mg Tab (60) UK	Inovelon200
Inovelon (rufinamide) 40mg/ml Oral Susp 460ml UK	InovelonSusp
Intron A (interferon Alfa-2b) 18m iu/1.2ml Inj Pen UK*	Interf18*
Intron A (interferon Alfa-2b)10m iu soln for Inj Multidose Pen UK*	Intron10Pen*
Intron A (interferon alpha-2b) 18m iu Inj Vial 3ml (2) DE*	Interf18VialDE
Intron A 18m iu Pen 1.2ml (2) DE*	Intron18*
Intron A 18m iu Pen 1.2ml (8) DE*	Intron18Pen*
Intuniv (guanfacin) 2mg Tab (28) UK	Intun2mg
Intuniv (guanfacin) 4mg Tab (28) UK	Intuniv4mgUK
Invokana (canaglifozin) 100mg Tab (30) UK	Inkok100
Invokana (canaglifozin) 300mg Tab (30) UK	Invok300
Isoniazid 50mg/2ml Amps (10) UK	IsoniazAmpUK
Isoniazid Oral Soln 50mg/5ml SF 500ml UK	IsonSuspUK
Isoprenaline HCl 0.2mg/ml 1ml (5) IT	Isopren0.2
Isoprinosine 500mg Tab (40) DE	Isoprin500TabDE
Isozid (isoniazid) 100mg Tab (100) DE	Isozid100
Isozid (isoniazid) 200mg Tab (100) DE	Isozid200
Isozid (isoniazid) 50mg Tab (100) DE	Isozid50
Itraconazole 1% Eye Drops 5ml IN	Itrac1Eye
Janumet (sitagliptin/metformin) 50mg/1000mg Tab (56)	Janum1000Tab
Janumet (sitagliptin/metformin) 50mg/850mg Tab (56)	Janum850Tab
Kay-Cee-L (potassium chloride) 7.5% Syrup 500ml UK	KayCL
Ketas (Ibutilast) 10mg Cap (100) JP	Ketas10
Ketensin (ketanserine) 20mg Tab (60) NL	Ketan20
Ketoconazole 200mg Tab (100) Teva CA	KetoconCA
Ketoconazole 200mg Tab (60) UK	Ketoc200
Klaricid (clarithromycin) 500mg IV Vial (1) UK	KlaricidIV
L-Arginine 1000mg Tab (90) Solgar UK	LArg1000
L-Arginine 500mg Cap (30) Quest Ex UK	LArg500
L-Arginine 750mg Tab (90) NatAid UK	LArg750
Labetalol HCl 5mg/ml Soln Inj 20ml (5) UK	LabetInj
Lacrisert (hydroxypropylcellulose) 5mg ocular insert (60) CA	LacrEye
Lamperene (clofazimine) 100mg Cap (100) IN	Clof100IN



Lampren (clofazamine) 50mg Cap (100) JP	Clofaz50JP
Lartruvo (olaratumab) 500mg/50ml Vial DE*	LartruvoDE*
Lartruvo (olaratumab) 500mg/50ml Vial US	LartruvoUS
Ledermycin (demeclocycline) 150mg Cap (100) Pola JP	Leder150CapJP
Leukine (sargramostim) 250mcg lyophilised Pwd Vial 1ml (5) US*	Leuk250US*
Levocarnitine 30% Paed Soln 20ml UK	LevocSoln
Levofloxacin 500mg Tab (10) Teva	LevoFlox500
Levofloxacin 500mg Tab (5) Mylan	Levo500Tab
Levofloxacin 500mg Tab (5) Teva UK	LevoFlox500 x5
Levothyroxine 100mcg/5ml Oral Soln 100ml UK	LevoThy100
Levothyroxine 25mcg/5ml Oral Soln 100ml UK	LevoThy25
Levothyroxine 50mcg/5ml Oral Soln 100ml UK	LevoThy50
Levothyroxine Sod for Inj 500mcg/10ml FK CA	LevothyInjectCA
Lignocaine 1% 100mg/10ml Vial (5) DE	Lignoc1Vial
Lignocaine 1% 20ml Vial (10) UK	Lign1Vial
Lignocaine 1% 50ml Vial (1) DE	Lignoc1Vial50
Lignocaine 2% 10ml Vial (5) DE	Lignoc2Vial10
Lignocaine 2% 20ml Vial (10) UK	Lign2Vial
Liometacen (indomethacin) 50mg/2ml Vial + 2ml Solv (6) IT	Indom50
Liothyronine Sod 20mcg Inj (5) UK	LiothInj
Locacorten Vioform (flumethasone, clioquinol) Ear Drops 11ml CA	LocEar
Lodalis (colesevelam) 3.75g Granule sachets (30)	lodalis3
Lodalis (colesevelam) 625mg FC Tab (180) CA	Lodalis625
Lotemax (loteprednol etabonate) 0.5% Ophth Susp 5ml UK	LotemEyeUK
Lotemax (loteprednol) 0.5% Eye Drops 5ml DE	LoteDE
Lucrin (leuprorelin) 11.25mg PDS Depot Injection NZ	LucrinPDS
Lysodren (mitotane) 500mg Tab (100) CA	Lyso500Tab
Lysodren (mitotane) 500mg Tab (100) UK	Lysod500TabUK
Malacef (artesanate) 60 mg Pwd + Solv for Soln for IV Inj (1) NL	Artes60NL
Marcain (bupivacaine) Polyamp 0.5% 10ml (5) UK	Bupiv0.5Amp
Marcain (bupivacaine) 0.5% + Adrenaline 1:200000 Inject 20ml x 5 NZ	MARADR20
Maxidex (dexamethasone) 0.1% Eye Oint 3.5g CA	MaxidexOint
Maxidex (dexamethasone) 0.1% Eye Oint 3.5g NZ	MaxidexOinNZ
Maxitrol Eye Oint 3.5g UK	MaxitOint
Medacinase (urokinase 500,000iu Vial (1) DE	Urok5Vial
Medrone (methylprednisolone) 100mg Tab (20) UK	Medrone100
Medrone (methylprednisolone) 16mg Tab (30) UK	Medrone16
Medrone (methylprednisolone) 2mg Tab (30) UK	Medrone2
Medrone (methylprednisolone) 4mg Tab (30) UK	Medrone4
Megval (melphalan) 50mg IV Emcure Solv (separate) UK	MelphEmUK
Melanoten II API Ningbo 10g	MelanotII10Nin
Melatonin 0.3mg Cap (100) LE US	Melat0.3Cap
Melatonin 0.5mg Cap (200) LE US	Melat0.5Cap
Melatonin 10mg Cap (60) LE US	Melat10Cap



Melatonin 10mg SR Tab (250) US	Melat10SRTab
Melatonin 3mg Cap (60) LE	MelatCap3
Melatonin 3mg Tab TR (60) LE US	MelatTR3
Melatonin 5mg Cap (60) LE US	Melat5Cap
Melatonin 5mg Tab 60 WM (3)	Melatonin5
Melatonin Liq 10mg Dose Sleep Soundly 59ml US	MelatSSound
Melatonin Liquid 1mg/ml SL 59ml SunD	MelatLiqSND
Melphalan Sterile Diluent Emcure 10ml UK	MelphDiluent
Mepacrine 100mg Tab (50) UK	Mepac100
Metadec (nandrolone) 50mg Vial (5) IN	Nadro50VialIN
Metaraminol 10mg/ml Inj 1ml (10) Torbay UK *EX 01/19*	Metaram10
Metaraminol 3mg/6ml Vial (5) (SZ)	Metaram3
Metaraminol 5mg/10ml Vial (5) (SZ)	Metaram5
Methergin (methylergonovine maleate) Inj 200mcg/ml 1ml (5) NV DE*	Meter200InjDE
Methergin (methylergonovine maleate) Inj 200mcg/ml Amp 1ml (75) IN*	Mether200InjIN
Metopirone 250mg Cap (100) UK	MetopCap
Metron (metronidazole) 500mg IV 100ml Bottle (1) IN	Metron500IVIN
Metronidazole 500mg IV 100ml Bag(10) NZ	Metro500IV
Metronidazole 500mg IV Infus 100ml (20) Baxter UK	Metron500IV
Metronidazole 500mg IV Infus Bag 100ml (5) Baxter NZ	Metron500IVNZ
Metronidazole 500mg/100ml IV Glass Single AFT Claris NZ	MetriVSingNZ
Mexiletine 100mg Cap (100) (Teva) CA	Mexil100CA
Mexiletine 150mg Cap (100) Teva US	Mexil150Cap
Mexiletine 200mg Cap (100) Teva CA	Mexil200CA
Mexiletine 50mg Cap (100) DE	Mexil50Cap
Mexohar (mexiletine) 50mg Cap (30) IN	Mexil50CapIN
Midodrine 5mg Tab (50) HLP	MidoHLP
Mifegyne (mifepristone) 200mg Tab (3)	Mifep200TabUK
Migranal Nasal Spray (dihydroergotamine) 4mg/ml 1ml (3) CA	MigranalSP
Migril (ergotamine 2mg, cyclizine 50,caffeine 100mg) Tab (100) UK	Migril
Minims (dexamethasone) UDV 0.1% Eye Drops 0.5ml (20) UK	MinimDex
Minims Povidone Iodine 5% Eye Drops 0.4ml (20) UK*	MinimPovlodUK
Minocin (minocycline) 100mg Pwd for Inj Vial (10) US	Minoc100Inj
Mitomycin C Kyowa 2mg Vial (10)	Mitomy2mgSG
Mitomycin C Kyowa 2mg Vial (10) UK	Mitomyc2mg
Mitoxantrone 20mg/10ml Teva DE	Mitox20TevaDE
Modalina (trifluoperazine) 1mg Tab (30) IT	Trifl1
Modalina (trifluoperazine) 2mg Tab (30) IT	Trifl2
Modecate (fluphenazine) 100mg/ml 1ml (5)	Fluphen100
Modecate (fluphenazine) 25mg/ml 1ml (5) UK	Fluphen25
Modecate (fluphenazine) 25mg/ml Amp (5) SP	Fluphen25Vial
Monopost (latanoprost) 50mg/ml Eye Drops 1ml (30)	Monopr
Monuril (fosfomycin trometamol) Granules Oral 3g (1) BE	Monuril3g
Moxiblu (moxifloxacin) 0.5% Eye drops 5ml IN	MoxiEye



Moxifloxacin 400mg Tab (5) Accord Actavis UK	Moxif400UK
Muro 128 (sod chloride) 5% Ophth Drops 15ml CA	MuroDrop
Muro-128 (sod chloride) 5% Ophth Oint 3.5g CA	MuroOint
Mydrane Soln Inj (20)	Mydrane
Myobloc (rimabotulinumtoxin B) 10,000u/ 2ml (6) US	Myobl10000
Myobloc (rimabotulinumtoxin B) 5,000u/ml (6) US	Myobl5000
Myocet (doxorubicin) 50mg Pwd, dispersion + Solv for Inf US*	MyocetUS*
Myocet (doxorubicin) 50mg Pwd+Solv (2) BE*	MyocetBE*
N-Acetyl-L-Cysteine 500mg Cap 100 (PA)	NAC500
Nadolol 160mg Tab (100) CA	Nadolol160
Nadolol 40mg Tab (100) CA	Nadolol40
Nadolol 80mg Tab (100) CA	Nadolol80
Nalcrom (Na cromoglycate) 100mg Cap (100) UK	CromoNal
Natacyn (natamycin) 5% Eye Drops 15ml SG	NatacEye
Natacyn 5% (natamycin) Ophth Susp 15ml US	Natac5%
Natamet (natamycin) Eye Drops 5% (3ml) SunPharma IN	Natam5
Natrium (sodium) Thiosulphate 25% 100ml (1) DE	SodiThio25
Natrium (sodium) Thiosulphate 25% 100ml (10) DE	SodThio25
Nefazodone 100mg Tab (60) Teva US	Nefaz100
Nefazodone 200mg Tab (60) (Teva) US	Nefaz200
Neocuron (pancuronium) 4mg/2ml Amp (50) IN*	Panc4AmpIN*
NeoKay (phytomenadione) 1mg Cap (100)	NeoKay100
Neomycin (neomycina salvat) 500mg Tab (30) IT	NeomyclIT
Neudexta Cap 20mg/10mg (60)	Neudexta
Niaspen (niacin) ER 500mg FC Tab (90) CA	NiaspanER
Nicardipine 10mg/10ml Inj Vial (5) Mercury UK	Nicar10Vial
Nicardipine 20mg Vial for Inj (1) IN	Nicard20Vial
Nifedipine (adipine) MR 20mg Tab (56) UK	AdipMR20UK
Nifedipine 10mg Cap (100) DE	Nifed10
Nifedipine 5mg Cap (100) DE	Nifed5
Nimotop (nimodipine) 30mg Tab (100) UK	Nimo30Tab
Nipress (sodium nitroprusside) 50mg/2ml Vial (1) IN	SodnitroIN
Nitazoxanide 500mg Tab (60) IN	Nitaz500TabIN
Nitrocine (glyceryl trinitrate) 50mg/10ml Amps (5) IN	Glyceryl50AmpIN
Nitrofurantoin Susp 10mg/ml 80ml SP	NitrofSusSp
Nitrofurantoin Susp 25mg/5ml 300ml UK	NitrofSusp
Nivemycin (neomycin) 500mg Tab (100) UK	Neom500TabUK
Nizonide (nitazoxanide) 500mg Tab (6) IN	Nita500TabIN
Nizral (ketoconazole) 200mg Tab (100) IN	Ketoc200IN
Nootropil (piracetam) Tab 800mg (90)UK	Noot800UK
Norfloxacin 400mg AL Tab (20) DE	Norflox400Tab
Norfloxacin 400mg Tab (10) UK	Norflox400
Norfloxacin AL 400mg Tab (10) DE	Norfl400Tab
Norfloxacin AL 400mg Tab (50)DE	Norflox400DE



Normosang (human hemin) 25mg/ml, Conc for Soln for Inf (4)	Normas
Northera (droxidopa) 100mg Cap US	Droxid100
Noyada (captopril) 25mg/5ml Oral Soln 100ml UK	Capto25Soln
Noyada (captopril) 5mg/5ml Oral Soln 100ml UK	Capto5Soln
Nozinan (levomepromazine) 25mg Tab (84) UK	Levomepro25mg
Nozinan (levomepromazine) Inj 25mg/ml 1ml (10)UK	LevolInj25
Nuravon (edavarone) 1.5mg/ml 20ml Amp IN	Edav30
Ocuvite Lutein Cap (30) UK	OcuviteLut
Oily Phenol 5% Inj 5ml (10) Martindale UK	Phenol5%
Olbetam (acipimox) 250mg Cap (60) (A)	Olbet250A
Omnipaque 350mg/100ml Vial (1) DK	Omnip350
Oncaspar (pegasparagase) 750u/ml 5ml UK	Oncasp750
One Alpha (alfacalcidol) 1mcg Cap (30) UK	Alfac1CapUK
Optithrocin (azithromycin) 1% Eye Ointment 5g IN	OptiEyeIN
Orap (pimozide) 4mg Tab (100)	Pimozide4
Ovastat (treosulfan) 5000mg Pwd Inj Vial DE	Ovastat5
Oxaliplatin 200mg/40ml Vial UK	Oxalip200
Pentaglobin 100ml (Biotest) DE*	Pentaglob*
Pentostam (sodium stibogluconate) Inj 100mg/ml 100ml IL	Pentost
Phenindione 10mg Tab (28) UK	Phenind10mgUK
Phenoxybenzamine 10mg Cap (30) UK	Phenox10CapUK
Phenoxybenzamine 10mg Cap (30) UK	Phenoxy10
Phentolamine 5mg/ml 1ml Amp (10) SZ CA	Phentol
Phosphate Sandoz Effervescent Tab (5x20) UK	PhospSZtab
Physostigmine Salic 1mg/ml 2ml (10) Akorn US	PhysoSt
Phytoral (ketoconazole) 200mg Tab (100) IN	Ketocon200Tab
Piperacillin_Tazobactam 4g/0.5g Vial (1) Mylan IT	PipTazVialIT
Piperacillin_Tazobactam 4g/0.5g Vial (10) CA	PipTazVialCa
Piperacillin_Tazobactam 4g/0.5g Vial (12) PfizerIT	PipTazVialsIT
Piperacillin/Tazobactam 4 g/0.5 g Pwd for Soln for Infusion (WK) UK	PipTaz WKUK
Piperacillin/Tazobactam 4g/0.5g Pwd for Soln for Inf Mylan UK	PipTaz Mylan
Piracetam 800mg Tab (100) (Aliud) UK	Piracet800AL
Pirespsa (pirfenidone) 200mg Tab (100) JP	Pirf200
Pirfenex (pirfenidone) 200mg Tab (30) (Cipla)	Pirfen200Tab
Polymyxin B Sulfate Vial 500,000U (10) XGen	PolymyxVial10
Polymyxin B Sulfate Vial 500,000U (10) XGen	PolymyVial10
Polymyxin B Sulfate Vial 500,000U Single XGen	Polymyx1Xgen
Prazosin 5mg Tab (100) APO	Prazo5APO
Prevymis (letermovir) 240mg Tab (28) CA	Leter240CA
Prevymis (letermovir) 240mg Tab (28) DE	Prevy240TabDE
Prevymis (letermovir) 480mg Tab (28) DE	Prevy480TabDE
Priftin (rifapentine) 150mg Tabs (3x8) US	Rifap150Tab
Primaquine 26.3mg Tab (100) CA	PrimaqCA
Procainamide 100mg/ml 10ml (10) Vial SZ CA	ProcainCA



Procainamide 500mg/5ml Amps (5) IT	ProcainIT
Progesterone Retard Pharmalon 500mg/2ml Amps (3) DE	Progest500
Proglidem (diazoxide) 100mg Cap (100) IT	Proglidem100IT
Proglidem (diazoxide) 25mg Cap (100) IT	Proglidem25IT
Proglidem (diazoxide) 50mg/ml Suspension 30ml TEVA US	ProgSuspUS
Progynon (estradiol) 10mg/ml Depot Inj 1ml Cadila IN	ProgynDepot
Proleukin (aldesleukin) 18 (1.1mg) Vial DE	Prol18Vial
Proluton (hydroxyprogesterone) 250mg/ml Prolonged Release Amp (1) DE	Prolu250Amp
Propranolol HCl Inj IV 1mg/ml 1ml (10) (SZ) CA	PropranIVCA
Prostin 15 (carboprost) 0.25mg/ml Vial 1ml CZ	Prostin15M CZ
Proternol-L Isoprenaline 1mg/5ml Inj Vial (10) JP	Isopren1
Protopic (tacrolimus) 0.03% Oint 30g UK	Proto0.03_30g
Protopic (tacrolimus) 0.03% Oint 60g UK	Protop0.03
Protopic (tacrolimus) 0.1% Oint 30g UK	Prot0.1_30g
Protopic (tacrolimus) 0.1% Oint 60g UK	Protop0.1
Provocholine (methacholine) 100mg Pwd for Inhalation 20ml Vial (6) CA	Provo100
Pulsion (indocyanine green) 25mg/5ml Vial (5) NL	IndocyPuls25
Pulsion (indocyanine green) 50mg Vial (5) NL	IndocyPuls50
Pyostacine (pristinamycin) 500mg Tab (16)FR	Pristin500FR
Pyridoxine 50mg Tab (28) UK	Pyrid50TabUK
Pyridoxine HCl 100mg/ml Inj Vial 30ml Mylan CA	Pyridox100
Pyrinza (pyrazinamide) 500mg Tab (120) IN	Pyrazin500TabIN
Questran Lite (colestyramine) 4g Sachets (50) UK	QuesLite
Quinidine Sulphate 200mg Tab (100) SZ US	Quinid200Tab
Qutenza (capsaicin) Patch 179g (1) UK	Qutenza
Radicut (edaravone) 30mg/100ml IV Bag (10) JP	Edav30IV
Radicut (edaravone) 1.5mg/ml 20ml Amp (10) JP	Edava30
Ranexa (ranolazine) 375mg PR Tab (60) UK	RanoI375
Ranexa (ranolazine) 500mg PR Tab (60) UK	RanoI500
Rebetol (ribavirin) 200mg Hard Cap (70) MSD SG	RebetCapSG
Regitin (phentolamine) 10mg/ml (5) JP*	Phentol10*
Reomax (ethacrynic acid) 50mg + Solv 20ml IT	Ethacryn50
Reopro (abciximab) 10mg/5ml Vial (1) US*	ReoproUS*
Restasis (cyclosporin) 0.05% Eye Drops 0.4ml (30) IN	RestEyeIN
Restasis (cyclosporin) 0.05% Multi-dose Eye Drops 5ml US	RestEye5
Restasis (cyclosporin) 0.05% Ophth Soln Single Use (30) CA	Restasis30CA
Retrovir (zidovudine) 10mg/ml 20ml Vial (5) UK	Zidov10
Ribavirin 200mg Hard Cap (168) Teva UK	Ribav200CapUK
Riboflavin 1mg in Dextran 200mg Eye Drops 3ml IN	RiboEye
Rifadin (rifampicin) 600mg IV Vial 10ml IT	Rifamp600IV
Rifampicin 600mg lypholised soln for Inj Vial 20ml FK US	Rifam600Vial
RIMSO-50 (dimethyl sulfoxide) 50ml Vial CA *EX 11/18*	RIMSO
Risperidone 0.5mg Orodispersible Tab (28) Mylan UK	RispOD0.5
Risperidone 1mg Orodispersible Tab (28) Mylan UK	RispOD1



Risperidone 2mg Orodispersible Tab (28) Mylan UK	RispOD2
Rocuronium 50mg/5ml Vial (10) Kabi DE	Rocur50DE
Rovamycina (spiramycin) 1.5m iU (500mg) Tab (12) IT	Rovam1.5
Rubraca (rucaparib) 200mg Tab (60) US	Rucap200
Rubraca (rucaparib) 300mg Tab (60) US	Rucap300
Rydapt (midostaurin) 25mg Cap (2x28) US	Midost25
Salagen (pilocarpine) 5mg Tab (84) UK	SalagenTab
Sancuso (granisetron) 3.1mg Transdermal Patch (1) UK	GranisPatchUK
Satipharm (CBD) 50mg Cap (30) DE	Satiph50
Sci-B-Vac (hepatitis B vaccine) 10mcg Vial 1ml (25) IS*	HepBVac*
Sci-B-Vac Paediatric (hepatitis B vaccine) Vial 1ml (25) IS*	HepBPaed*
Scopoderm (hyoscine) 1.5mg Patches (2) UK	Scop1.5
Selexid (pivmecillinm HCl) 200mg Tab (10)	Pivmec200
Sibelium (flunarizine) 10mg Tab (30) FR	Sibelium10
Sibelium (flunarizine) 5mg Tab (60) SP	Sibelium5mg
Silmar (silibilin) 200mg Cap (30) IT	Silib200Cap
Simdax (levosimendan) 2.5mg/ml 5ml Vial (1) BE *	Simdax2.5Vial*
Simdax (levosimendan) 2.5mg/ml 5ml Vial (1) DE*	Sim2.5DE*
Sirturo (bedaquiline) 100mg Tab (24) DE	SirturoTab
Sitafloxacin (gracevit) 50mg Tab 100 JP	Sitaflo50
Sivextro (tedizolid phosphate) 200mg Pwd for Inj Vial (10) US	Sivext200Vial
Sodium Chloride 0.9% 10 x 100ml Bottles Braun DE	SodChlBott100
Sodium Chloride 1g Cap (500) Medisca CA	SodCh1gCap
Sodium Chloride 5% Eye Drops 15ml (Akorn) US	SodChl5Drp
Sodium Chloride 5% Ophth Oint 3.5g (Akorn) US	SodChloAK
Sodium Cromoglycate 20mg/2ml Nebules (50) CA	SodiumNeb
Sodium Nitroprusside 50mg/ml Inj Vial 2ml US	SodnitroUS
Sodium Thiosulfate Inj USP 250mg/ml 50ml Hope	SodThioHope
Span K (potassium chloride) 600mg Tab (200) NZ	PotChlTabNZ
Sparacid (sucrulfate) Susp 100ml IN	SparacSusp
Spironolactone 10mg/5ml Susp 125ml RO UK	Spironol10
Spironolactone 25mg/5ml Susp 125ml RO UK	Spironol25
Spironolactone 50mg/5ml Susp 125ml RO UK	Spironol50
Sporanox (itraconazole) 250mg/25ml Amp + Diluent UK	SporanIV
Stivargo (regorafenib) 40mg Tab (28x3) CA	Stivarg40Tab
Stugeron (cinnarizine) 15mg Tab (100) UK	Stugeron15
Stugeron (cinnarizine) 15mg Tab (15) UK	Stug15Tab
Stugeron (cinnarizine) Tab 25mg (200)	Stug25mg200
Stugeron (cinnarizine) 25mg Tab (50)	Stugeron25mg50
Succipatal (succimer) 100mg Cap (15) FR	Succip100
Succipatal (succimer) 200mg Cap (15) FR	Succip200
Sulfadiazine 500mg Tab (56) UK	Sulfad500
Sulfamethoxazole 80mg/ml and Trimethoprim 16mg/ml 30ml Inj US	SulfaTrimInjUS
Sungate (stanozolol) 2mg Tab (50) IT	Stanoz2Tab



Synacthen (tetracosactide acetate) 250mg/ml (1) UK	Synacth250
Syner-KINASE (urokinase) 100,000iU Vial (1) UK	Syner100UK
Syner-KINASE (urokinase) 500,000iU Vial (1) UK	Syner500UK
Synercid 500mg (quinupristin/dalfopristin 150mg/350mg) lypholised soln vial 10ml (10) US*	Syne500*
Syntocinon (oxytocin) 40 E./ml Nasal Spray 5ml DE	OxytSprDE
Syprine (trientine HCl) 250mg Cap (100) (Aton Valent) SK	Trient250SK
Syprol (propranolol HCl) Oral Soln 10mg/5ml 150ml (RO) UK	PropranSol10RM
Syprol (propranolol) HCl Oral Soln 50mg/5ml 150ml	PropranSol50RM
T-cycline (tetracycline) 1% Eye Oint 5g IN	TetraEye
Tacrolimus Oral Susp 5mg/5ml SF 100ml UK	TacrolSusp
Taloxa (felbamate) 600mg/5ml Susp 230ml IT	TaloxaSusp
Talymus (tacrolimus) Ophthalmic Susp 0.1% 5ml JP	Talymus
Targretin (bexarotene) 75mg Cap (100) IT	TargCapIT
Targretin (bexarotene) 75mg Cap (100) DE	TargretDE
Tauro (tauroursodeoxycholic acid) 150mg Cap (20) IT	Tauro150
Tauro (tauroursodeoxycholic acid) 250mg Cap (20) IT	Tauro250
Taurolidine Nova 2% Soln 250ml (10) DE	TaurolDE
TB-500 10g API (Ningbo)	TB-500Nin10
Tensipine (nifedipine) MR 20mg Tab (56) UK	Nifed20TabMRUK
Tepadina (thiopeta) 100mg Vial DE	Thiop100DE
Tepadina (thiopeta) 100mg Vial UK	Thiopeta100
Tepadina (thiopeta) 15mg Vial DE	Thiop15DE
Tepadina (thiopeta) 15mg Vial UK	Thiopeta15
Tetracycline 250mg Tab (28) (RxFarma) UK	Tetracyc250
Thrombate Antithrobin 3 (Human) Vial Kit US	Antithr
TickBorne Encephalitis Vaccine 0.5ml* *EX 01/19*	TicoVac*
Tigecycline 50mg Pwd IV (10) UK	TigecycUK
Tirosint (levothyroxine sodium) 0.05mg Cap (4x7) US	Tiros50Cap
Tirosint (levothyroxine sodium) Cap 0.025mg (4x7) US	Tiros25Cap
Tirosint (levothyroxine sodium) Cap 0.1mg (4x7) US	Tiros1Cap
Tirosint (levothyroxine) 0.05mg Cap (100) CH	Tirso50Cap
Tirosint (Levothyroxine) 100mcg/ml (30ml) Soln *EX 11/18*	Tiros100
Tizanidine HCl 2mg Tab (120) UK	Tizad2
Tizanidine HCl 4mg Tab (120) UK	Tizad4
Tobramycin 1.2g lypholized Pwd for Inj Vial (1x6) US	Tobra1.2Vial6US
Tobramycin 1.2g lypholized Pwd for Inj Vial PF (1) US	Tobra1.2VialUS
Tobramycin 80mg/2ml Inj (5) Mylan NZ	Tobr80Inj
Tobramycin AN Inhalation Soln 300mg/5ml (56)	TobramAN
Tobramycin DBL 80mg/2ml Vial (5)	Tobra80Vial
Trecator (ethionamide) 250mg FC Tab (100) US	EthionTabUS
Trental (pentoxifylline) Amps 100mg/5ml (5) IT	TrentalAmpIT
Triamcinolone Hexacetonide 20 mg/ml Susp for inj Amp (10) UK	Triam20Amp
Trientine 300mg Cap (100) SG*	Trien300*
Trientine HCl 250mg Cap (100) Biophore IN for UK*	Trient300*



Triesence (triamcinolone) 40mg/ml Inj Susp (1ml) CA	TriesAmp
Trimethoprim 50mg/5ml Oral Susp 100ml PW	TrimethSusp
Trimethoprim 50mg/5ml Susp 100ml WK UK	TrimethWKH
Trobalt (retigabine) 100mg Tab (84) UK	Retig100
Trobalt (retigabine) 50mg Tab (84) UK	Retig50
Uceris (budesonide) 9mg extended release Tab (30) US	uceris
UFrag (urokinase) 500,000IU Vial IN*	Urokin5*
Urokinase 10,000IU Pwd for Soln Inf, Inj (1) MEDAC DE	Urokin10000
Urokinase 50,000IU Pwd for Soln, Inf, Inj (1) (MEDAC DE)	Urokin50000
Urokinase 500,000IU Pwd for Soln, Inf, Inj (1) (MEDAC)	Urokin500000
Urokinase EG 500,000iu Vial IT	Urokin5
Utrogestan (progesterone) 100mg Cap (30)	ProgestCap100
Vancomycin 1g Inj (1) WK UK	Vanc1gWK
Vancomycin 500mg Inj (1) WK UK	Vanc500WK
Vasopressin 100iu/5ml Vial SZ CA	vasop100Vial
Vasopressin 20iu/ml 1ml (25) Vial FK CA	Vasop20CAN
Vasopressin 20iu/ml 1ml Vial (25) FK CA	Vasop20Vial
Vasopressin 20u/ml 1ml (25) Vasostrict US	VasopUS
Vastarel (trimetazidine) 20mg Cap IT	VastCap
Veltessa (patiomer) Pwd 16.8g (30) US	Patir168
Veltessa (patiomer) Pwd 25.2g (30) US	Patir252
Veltessa (patiomer) Pwd 8.4g (30) US	Patir8430
Veltessa (patiomer) Pwd 8.4g (4) US	Patir844
Vepesid (etoposide) 50mg Cap (20) UK	Vepesid 50UK
Vercuronium Bromide 10mg/10ml Inj (10) US	Verc10
Vesanoid (tretinoin) 10mg Cap (100) DE	Vesan10CapDE
Vesanoid (tretinoin) 10mg Cap (100) IN	Vesan10Cap
Vesanoid (tretinoin) 10mg Cap (100) UK	Vesa10Cap
Viberzi (eluxadoline) 100mg Tab (60) Allergan CA	Viber100Tab
Viberzi (eluxadoline) 75mg Tab (60) Allergan CA	Viber75Tab
Vigamox (moxifloxacin) 0.5% Eye Drops 3ml CA	MoxifEyeCA
Viiibryd (vilazodone) 40mg Tab (30) US	Viiib40TabUS
Vinblastine 10mg/10ml Vial (1) United Biotech IN	Vinb10Inj
Viracept (nelfinavir) 250mg Tab (300) CA	Nelfin250CA
Viracept (nelfinavir) 625mg Tab (120) CA	Nelf625CA
Virgan (ganciclovir) 0.15% w/w Eye Gel 5g UK	Virgan
Virophtha (trifluridine) 1% Eye Drops 5ml FR	TriflidEyeFR
Vistogard (uridine triacetate) 10g Oral Gran Orange 1x (20) US	Vistogard
Vitamin D3 (cholecalciferol) 50,000iU Soft Gel Cap (12) NZ	Chole50NZ
Voltarol (diclofenac) Ophth Sterile UDV 0.1% (40) UK	VoltarolOp
Voltarol (diclofenac) Ophth Sterile UDV 0.1% (5) UK	VoltaEye
Vyndaqel (tafamidis) 20mg Cap (30) DE	Tafam20DE
Vyzulta (latanoprost) 0.02% Eye Drops 5ml US*	Latan0.02US*
Wakix (pitolisant) 18mg Tab (30) UK	Pitolis18



Wakix (pitolisant) 4.5mg Tab (30) UK	Pitolis4.5
Welchol (colesevelam HCl) 625mg Tab (180) US	Colves625
Xiidra (lifitegrast) 5% Eye Drops 0.2ml (60) US	Xiidra5%
Xylocaine (lidocaine) 2% Vial 20ml (1) CA	Xylo2Vial20
Xylocaine (lidocaine) 2% Vial 30ml (10) IN	Xyloc2Vial
Yondelis (trabectedin) 0.25mg Vial (1)	Yondel0.25
Yondelis (trabectedin) 1.0mg Vial (1) DE	Yondel1
Yondelis (trabectedin) 1mg Pwd for Inj Vial SG	Yond1
Zaditen (ketotifen) 1mg Tab (60) IE	ZaditenIE
Zanosar (streptozocin) 1g x 20ml Pwd Vial US	StreptUS
Zanosar-Æ (treptozocin) Sterile Pwd Vial (1) US	Streptoz
Zavicefta (ceftazidime/avibactam 2g/0.5g) Vial (10) IT	Zavic
Zavicefta (ceftazidime/avibactam) 2g/0.5g Pwd for Inf Vial (10) DE	CeftazAvib
Zedbac (azithromycin) 500mg IV Vial (1) UK	Azith 500Zeb
Zinacef (cefuroxime) 250mg Inj (5) UK	Zina250Inj
Zinacef (cefuroxime) 750mg Inj (5) UK	Zina750Inj
Zinamide (pyrazinamide) 500mg Tab (30) UK *EX 01/19*	Zinam500
Zoledronic Acid 4mg/5ml Conc for Inj (1) UK	Zoledr4
Zolinza (vorinostat) 100mg Cap (120) US	Vorin100
Zovirax (aciclovir) 3% Eye Oint 4.5g UK	AcicEyeUK
Zymar (gatifloxacin) 0.3% Eye Drops 15ml CA	Zymar